



# Safety & Compliance Report- Baby Socks



# TEST REPORT

Test Report # 18W-003728 Date of Report Issue: June 15, 2018  
 Date of Sample Received: June 13, 2018 Pages: Page 1 of 5

### CLIENT INFORMATION:

Company:   
 Address:



### SAMPLE INFORMATION:

Product Name: baby socks  
 Model/style No.: -  
 PO No.: -  
 Buyer: -  
 Supplier: -  
 Country of Distribution: USA  
 Country of Origin: China  
 Testing Period: 06/13/2018-06/15/2018

### OVERALL RESULT:

**PASS**

Refer to page 2 for test result summary and appropriate notes.

HANGZHOU ASIAINSPECTION  
 TESTING TECHNOLOGY CO., LTD

Ethan Huang  
 Operation Manager





# TEST REPORT

Test Report # 18W-003728 Date of Report Issue: June 15, 2018  
Date of Sample Received: June 13, 2018 Pages: Page 2 of 5

---

## TEST RESULTS SUMMARY:

At the request of the client, the following tests were conducted:

CONCLUSION	TEST(S) CONDUCTED
PASS	16 CFR 1500, Federal Hazardous Substances Act (FHSA), Mechanical Hazards
PASS	Flammability Test of Clothing Textiles





**DETAILED RESULTS:**

**16 CFR 1500, Federal Hazardous Substances Act (FHSA), Mechanical Hazards**

Mechanical hazards evaluated as described in 16 CFR 1500.51-1500.53, as applicable.

Specimen No.	1	
Test	Observation	Conclusion
As Received	Sharp Edges or Sharp Points	PASS
Impact	Sharp Edges or Sharp Points	PASS
Torque	Sharp Edges or Sharp Points	PASS
Tension	Sharp Edges or Sharp Points	PASS

**Flammability Test of Clothing Textiles**

Test Method: 16 CFR Part 1610 - March 25, 2008 Edition

Specimen No.	1	
Items	Result	Client's requirement
Specific exemptions	After testing, fabric weight of sample is >2.6 oz / sq. yd. Thus the sample is exempt from flammability testing in accordance with 16 CFR 1610.1(d)(1): Plain surface fabric with fabric weight $\geq$ 2.6 oz/sq. yd.	Class I
Conclusion	PASS	





**SPECIMEN DESCRIPTION:**

Specimen No.	Specimen Description	Location
1	Baby socks	Finished product





**SAMPLE PHOTO:**



-End Report-

